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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one
of the leading independent testing and certification facilities providing customers with one-stop

shop services for Compliance Testing and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance

management through out a project. Our extensive experience with China, Asia Pacific, North
America, European, and international compliance requirements, assures the fastest, most cost

effective way to attain regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region | Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI , NCC , NIST EMC, RF, Telecom , Safety
Hong Kong OFTA , NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC , RF, Telecom
Canada IC FCB , NIST EMC , RF , Telecom
Singapore iDA, NIST EMC , RF , Telecom
EU NB EMC & R&TTE Directive
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The purpose of this test programme was to demonstrate compliance of the Datel Design &
Development,inc Wireless 'N' Networking AdapterTM For Xbox 360, and model AS159 against the
current Stipulated Standards. The Wireless 'N' Networking AdapterTM For Xbox 360 has demonstrated
compliance with the FCC 15.247:2010.

EUT Information

EUT :
Description Wireless 'N' Networking AdapterTM For Xbox 360
Model No : AS159 (Note)
Serial No : NIA

Input Power  : 5Vdc, 500mA

Classification
Per Stipulated : Spread Spectrum System/Device
Test Standard

Note: Other model AS161, color of model AS159 is black while model AS161 is white.
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Purpose

Compliance testing of
Wireless 'N' Networking AdapterTM For Xbox 360 with stipulated standard

Applicant / Client

Datel Design & Development,Inc
33 N. Garden Avenue, Suite 900, Clearwater, FL 33755

Datel Design & Development,Inc

Manufacturer Stafford Road, Stone, Staffordshire, UK, ST15 0DG
SIEMIC Nanjing (China) Laboratories

NO.2-1,Longcang Dadao, Yuhua Economic Development Zone,

Laboratory performing the Nanjing, China
tests Tel:+86(25)86730128/86730129

Fax:+86(25)86730127
Email:info@siemic.com

Test report reference number

1005020-FCC 15.247

Date EUT received

10 November 2010

Standard applied

FCC 15.247:2010

Dates of test (from - to)

19 November ~26 November 2010

No of Units: #1
Equipment Category: DTS
Trade Name: Datel
Model : AS159

RF Operating Frequency (ies)

2.4GHz band: 802.11b/g: 2412MHz-2462MHz

2.4GHz band: 802.11n: 2412MHz-2462MHz & 2422-2452MHz
5.8GHz band: 802.11a: 5745-5825MHz

5.8GHz: 802.11n 5745MHz-5825MHz & 5755MHz-5815MHz

2.4GHz band: 802.11b/g/n-20MHz 11ch, 802.11n-40MHz 7ch

Number of Channels : 5.8GHz band: 802.11a / n-20MHz 5ch, 802.11 n-40MHz 3ch
Modulation : DSSS/OFDM
FCC ID: WLEXA10009
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The product was tested in accordance with the following specifications.
All testing has been performed according to below product classification:

Spread Spectrum System/Device
Test Results Summary

Test Standard Description Pass / Fail
CFR 47 Part 15.247: 2010
15.203 Antenna Requirement Pass
15.205 Restricted Band of Operation Pass
15.207(a) Conducted Emissions Voltage Pass
15.247(3)(1) Channel Separation N/A
15.247(a)(1) Occupied Bandwidth Pass
15.247(a)(2) 6dB Bandwidth Pass
15.247(a)(1) Number of Hopping Channels N/A
15.247(a)(1) Time of Occupancy N/A
15.247(b) Output Power Pass
15.247(c) Antenna Gain > 6 dBi Pass
15.247(d) Conducted Spurious Emissions Pass
15.209; 15.247(d) Radiated Spurious Emissions Pass
15.247(e) Power Spectral Density Pass
15.247(f) Hybrid System Requirement N/A
15.247(g) Hopping Capability N/A
15.247(h) Hopping Coordination Requirement N/A
15.247(i) RF Exposure requirement Pass
ANSI C63.4: 2009
PS: All measurement uncertainties are not taken into consideration for all presented test result.
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5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device.

Antenna requirement must meet at least one of the following:
a) Antenna must be permanently attached to the device.
b) Antenna must use a unique type of connector to attach to the device.

c) Device must be professionally installed. Installer shall be responsible for ensuring that
the correct antenna is employed with the device.

The EUT antenna is using a unique type of connector. Antenna maximum gain is 2dBi.
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5.2 Conducted Emissions Voltage

Requirement:

Conducted limit (dBuV)
Frequency of emission (MHZz) Quasi-peak Average
0.15-05 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

Procedures:;

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured,
using the correct CISPR and Average detectors, are reported. All other emissions were relatively
insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the
particular frequency.

3. Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 9kHz — 30MHz (Average & Quasi-peak) is
+3.5dB.

4, Environmental Conditions Temperature 16°C

Relative Humidity 50%
Atmospheric Pressure 1019mbar
5. Test date : 19 November ~26 November 2010

Tested By : Peter Cai
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To:  FCC 15.247:2010 Page:

Note: Other modes were verified, only 802.11n-20MHz 2.4GHz band mode presented in this report as the worst case.

Peak Detector Quasi Peak Limit
Average Detector |:| Average Limit
&0.0-
0.0

&0.0

50,0

40.0

ramd A,

Amplitude [ dBu¥)

30.0-
20.0 =
10,0
0.0 i
-10.0- I (| I
0. 15 1.00 10, 00 30. 00
Frequency (MHz)
Test Data
Line
= Quasi - . - .
requency Peak Limit Margin Average Limit Margin Factors
(MH2) (dBuv) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)
3.85 35.63 56.00 -20.37 24.04 46.00 -21.96 10.46
4.14 38.54 56.00 -17.46 24.78 46.00 -21.22 10.48
4.19 36.73 56.00 -19.27 24.62 46.00 -21.38 10.47
4.01 36.83 56.00 -19.17 24.08 46.00 -21.92 10.51
3.97 37.77 56.00 -18.23 24.82 46.00 -21.18 10.50
3.65 34.75 56.00 -21.25 23.58 46.00 -22.42 10.40
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Peak Detector Quasi Peak Limit
Average Detector Average Limit
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Frequency (MHz)
Test Data
Neutral
Frequency %gks' Limit Margin Average Limit Margin Factors
(MH2) (dBuv) (dBuV) (dB) (dBuV) (dBuV) (dB) (dB)
4.24 36.79 56.00 -19.21 22.75 46.00 -23.25 10.47
4.09 38.28 56.00 -17.72 25.70 46.00 -20.30 10.49
4.04 37.88 56.00 -18.12 25.18 46.00 -20.82 10.50
2.87 38.44 56.00 -17.56 27.43 46.00 -18.57 10.20
3.81 34.93 56.00 -21.07 23.63 46.00 -22.37 10.45
3.19 37.34 56.00 -18.66 26.45 46.00 -19.55 10.26
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5.3 6dB Occupied Bandwidth

1. Conducted Measurement
EUT was set for low, mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2. Environmental Conditions Temperature 16°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
3. Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 30MHz — 40GHz is +1.5dB.

4, Test date : 19 November ~26 November 2010
Tested By : Peter Cai

Requirement(s): 47 CFR § 15.247(a)(1)

Procedures: The 6dB Bandwidths were measured conducted using a spectrum analyzer at low, mid, and hi
channels. 6dB Bandwidth Limit: >500kHz.

2.4GHz band
Channel 6dB Occupied 6dB Channel
Protocol Channel Frequency Bandwidth Limit Bandwidth

(MHz) (MHz) (MHz)

802.11b Low 2412 0.5 12.17
802.11b Mid 2437 0.5 12.17
802.11b High 2462 0.5 12.25
802.11g Low 2412 0.5 16.83
802.11g Mid 2437 0.5 16.83
802.11g High 2462 0.5 16.75
802.11n-20MHz Low 2412 0.5 17.92
802.11n-20MHz Mid 2437 0.5 18.00
802.11n-20MHz High 2462 0.5 17.83
802.11n-40MHz Low 2422 0.5 36.80
802.11n-40MHz Mid 2437 0.5 36.80
802.11n-40MHz High 2452 0.5 37.00

5.8GHz band
Channel 6dB Occupied 6dB Channel
Protocol Channel Frequency Bandwidth Limit Bandwidth

(MHZz) (MH2) (MHZz)

802.11a Low 5745 0.5 16.50
802.11a Mid 5785 0.5 16.67
802.11a High 5825 0.5 16.58
802.11n-20MHz Low 5745 0.5 17.75
802.11n-20MHz Mid 5785 0.5 17.92
802.11n-20MHz High 5825 0.5 17.83
802.11n-40MHz Low 5755 0.5 36.80
802.11n-40MHz Mid 5785 0.5 36.20
802.11n-40MHz High 5815 0.5 36.20




SIEMIC, INC.

Title: RF Test Report for Wireless 'N' Networking AdapterTM For Xbox 360 Serial#: 1005020-FCC 15.247

Model: AS159

To:  FCC 15.247:2010

Issue Date: 26 November 2010
Page: 14 of 141
Www.siemic.com.cn

Refer to the attached plots.
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5.4 Power Spectral Density

1. Conducted Measurement
EUT was set for low, mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2. Environmental Conditions Temperature 16°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
3. Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 30MHz — 40GHz is +1.5dB.

4, Test date : 19 November ~26 November 2010
Tested By : Peter Cai

Requirement(s): 47 CFR § 15.247(e)

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8dBm in any 3KHz band during any time interval of continuous
transmission.

Procedures: The power spectral density measurement was taken conducted using a spectrum analyzer.

RBW=3KHz, VBW>RBW, Sweep time to SPAN/RBW(S).

The result:
2.4GHz band
Channel Peak Spectral Peak Spectral
Protocol Channel Frequency Density Limit Density
(MH2) (dBm/3KH2z) (dBm/3KH2z)
802.11b Low 2412 8 -9.33
802.11b Mid 2437 8 -8.50
802.11b High 2462 8 -7.83
802.11¢g Low 2412 8 -11.17
802.11¢g Mid 2437 8 -10.50
802.11g High 2462 8 -9.33
802.11n-20MHz Low 2412 8 -9.51
802.11n-20MHz Mid 2437 8 -7.90
802.11n-20MHz High 2462 8 -7.03
802.11n-40MHz Low 2422 8 -9.75
802.11n-40MHz Mid 2437 8 -8.96
802.11n-40MHz High 2452 8 -8.63
5.8GHz band
Channel Peak Spectral Peak Spectral
Protocol Channel Frequency Density Limit Density
(MHZz) (dBm/3KH2z) (dBm/3KH2z)
802.11a Low 5745 8 -29.33
802.11a Mid 5785 8 -29.33
802.11a High 5825 8 -30.50
802.11n-20MHz Low 5745 8 -41.48
802.11n-20MHz Mid 5785 8 -42.12
802.11n-20MHz High 5825 8 -43.07
802.11n-40MHz Low 5755 8 -47.23
802.11n-40MHz Mid 5785 8 -47.09
802.11n-40MHz High 5815 8 -49.36
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Refer to the attached plots.
2.4GHz band
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ATTEN Fade MKR —-9.83dBrn
RL 28.8dBr 18de~ 2.411983GH=z
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ATTEN Fade MKR —7.33dBn
RL 28.8dBr 18de~ 2.461982GH=
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ATTEN FedBe MKR —19.83dEn
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ATTEN Fade MKR —-9.83dBrn
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ATTEN Fade MKR —-8.67dBrn
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5.8GHz band
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5 5 Peak Output Power

Conducted Measurement
EUT was set for low, mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2. Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 30MHz — 40GHz is +1.5dB.

3. Environmental Conditions Temperature 16°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4, Test date : 19 November ~26 November 2010

Tested By : Peter Cai

Standard Requirement: 47 CFR § 15.247(b)

Procedures: The peak output power was measured conducted using a spectrum analyzer at low, mid,
and hi channels. Peak detector was set to measure the power output. The power is converted from watt to
dBm, therefore, 1 watt = 30 dBm. The highest antenna gain that will be used is 2dBi.

Test Result:
2.4GHz band
Channel Peak Output Measured
Protocol Channel Frequency Power Limit Output Power
(MHz) (dBm) (dBm)
802.11b Low 2412 30 18.2
802.11b Mid 2437 30 19.2
802.11b High 2462 30 20.4
802.11g Low 2412 30 14.5
802.11g Mid 2437 30 15.5
802.11g High 2462 30 16.8
802.11n-20MHz Low 2412 30 15.9
802.11n-20MHz Mid 2437 30 16.5
802.11n-20MHz High 2462 30 17.3
802.11n-40MHz Low 2422 30 15.5
802.11n-40MHz Mid 2437 30 15.9
802.11n-40MHz High 2452 30 16.7
5.8GHz band
Channel Peak Output Measured
Protocol Channel Frequency Power Limit Output Power
(MHz) (dBm) (dBm)
802.11a Low 5745 30 10.1
802.11a Mid 5785 30 10.4
802.11a High 5825 30 10.3
802.11n-20MHz Low 5745 30 8.0
802.11n-20MHz Mid 5785 30 7.8
802.11n-20MHz High 5825 30 7.5
802.11n-40MHz Low 5755 30 8.5
802.11n-40MHz Mid 5785 30 8.1

802.11n-40MHz High 5815 30 8.5
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Refer to the attached plots.

2.4GHz band
ATTEHN 3ade MKR 8.83dBn
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5.6 Antenna Port Emission

1. Conducted Measurement
EUT was set for low, mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2. Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 30MHz — 40GHz is +1.5dB.

3. Environmental Conditions Temperature 16°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4. Test date : 19 November ~26 November 2010

Tested By : Peter Cai

Standard Requirement: Radiated emission limits: In any 100 kHz bandwidth outside the frequency band in
which the spread spectrum intentional radiator is operating, the radio frequency power that is produced by the
modulation products of the spreading sequence, the information sequence and the carrier frequency shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power

Procedures: The conducted spurious emissions were measured conducted using a spectrum analyzer at low,
mid, and hi channels. The limit was determined by attenuating 20 dB of the RF peak power output.

Test Result:
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5.7 Radiated Spurious Emission < 1GHz

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured,
using the correct CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the
particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 30MHz — 1GHz & 1GHz above ( 3m & 10m) is

+/-6dB.
4, Environmental Conditions Temperature 16°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
5. Test date : 19 November ~26 November 2010

Tested By : Peter Cai

Standard Requirement: The emissions from the Low-power radio-frequency devices shall not exceed the
field strength levels specified in the following table and the level of any unwanted emissions shall not exceed
the level of the fundamental emission. The tighter limit applies at the band edges.

Test Result:
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2.4GHz band
Mode: 802.11b
Radiated Emission Plot
Peak Detector
fnasi Peak Limit
T0.0
0.0
_ 50,0
3 [
g40.0
E 30.0
bl i
10.0
0.0 , :
30.0 100.0 1000.
Frequency (MHz)
Test Data
Frequency %gks Azimuth Polarity(H Height Factors Limit Margin
(MH2) (dBuV/m) V) (cm) (dB) (dBuV/m) (dB)
174.68 38.49 7.00 H 124.00 -33.86 43.50 -5.01
245.68 43.21 348.00 H 124.00 -32.66 46.00 -2.79
151.49 38.50 2.00 H 207.00 -32.25 43.50 -5.00
158.25 39.16 354.00 H 177.00 -32.17 43.50 -4.34
242.65 43.42 346.00 H 124.00 -33.73 46.00 -2.58
144.00 39.26 355.00 V 210.00 -32.49 43.50 -4.24
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Mode: 802.11g

Radiated Emission Plot

Peak Detectar
fnasi Peak Limit

TO.0
B0. 0
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= I
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_:% 30.0 k
E o0 0 M"\Tﬁl}w{ﬁ .J-I'-} ‘hrl‘m?i ]
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0.0, 0 i
30,0 100. 0 1000,
Fregquency [(MHz)
Test Data
Frequency %:;f Azimuth Polarity(H Height Factors Limit Margin
(MH2) (dBuV/m) V) (cm) (dB) (dBuV/m) (dB)
243.80 42.63 352.00 H 122.00 -34.46 46.00 -3.37
174.30 39.12 12.00 H 172.00 -33.78 43.50 -4.38
234.75 42.76 359.00 H 141.00 -30.94 46.00 -3.24
143.99 40.26 4.00 V 206.00 -32.49 43.50 -3.24
959.99 43.23 57.00 H 101.00 -19.50 46.00 -2.77
158.62 38.56 8.00 H 155.00 -32.17 43.50 -4.94
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Mode; 802.11n

Radiated Emission Plot

Peak Detectar
fnasi Peak Limit
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Frequency (MHz)
Test Data
Frequency %gks Azimuth Polarity(H Height Factors Limit Margin
(MH2) (dBuv/m) V) (cm) (dB) (dBuV/m) (dB)
246.07 44,16 344.00 H 101.00 -32.48 46.00 -1.84
243.04 4424 346.00 H 111.00 -33.60 46.00 -1.76
159.10 39.32 12.00 H 229.00 -32.16 43.50 -4.18
143.99 39.73 348.00 V 224.00 -32.49 43.50 -3.77
173.16 39.77 1.00 H 187.00 -33.51 43.50 -3.73
201.27 38.94 359.00 H 154.00 -32.29 43.50 -4.56
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5.8GHz band
Mode; 802.11a

Radiated Emission Plot

Peak Detectar

fnasi Peak Limit
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Fregquency [(MHz)
Test Data
Frequency %:;f Azimuth Polarity(H Height Factors Limit Margin
(MH2) (dBuV/m) V) (cm) (dB) (dBuV/m) (dB)
245.31 44 .46 338.00 H 108.00 -32.75 46.00 -1.54
243.03 4427 347.00 H 109.00 -33.60 46.00 -1.73
157.20 38.20 358.00 H 162.00 -32.18 43.50 -5.30
144.32 39.47 7.00 V 194.00 -32.48 43.50 -4.03
174.29 39.75 350.00 H 131.00 -33.78 43.50 -3.75
205.10 39.04 330.00 H 145.00 -32.94 43.50 -4.46




SIEMIC, INC.

Title: RF Test Report for Wireless 'N' Networking AdapterTM For Xbox 360 Serial#: 1005020-FCC 15.247

Model: AS159 Issue Date: 26 November 2010
To:  FCC 15.247:2010 Page: 103 of 141
Www.siemic.com.cn

Mode; 802.11n

Radiated Emission Plot

Peak Detectar

fnasi Peak Limit
T0.0
0.0
_ 50,0
E |
£40.0
E 30.0
= 20.0 \‘.)L"*"" V ;
10.0 w
0.0} i i
30.0 100. 0 1000.
Frequency (MHz)
Test Data
Frequency %gks' Azimuth Polarity(H Height Factors Limit Margin
(MH2) (dBuv/m) V) (cm) (dB) (dBuV/m) (dB)
244,93 42,54 223.00 H 119.00 -32.88 46.00 -3.46
242.64 44.15 345.00 H 120.00 -33.73 46.00 -1.85
143.99 39.73 359.00 V 282.00 -32.49 43.50 -3.77
173.92 39.87 7.00 H 137.00 -33.70 43.50 -3.63
159.39 37.34 1.00 H 260.00 -32.16 43.50 -6.16
206.20 38.93 357.00 H 162.00 -33.12 43.50 -4.57
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5.8 Radiated Spurious Emissions > 1GHz & Band Edge

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured,
using the correct CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the
particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the
measurement at a confidence level of approximately 95% (in the case where distributions are
normal), with a coverage factor of 2, in the range 30MHz — 1GHz & 1GHz above ( 3m & 10m) is

+/-6dB.
4. Environmental Conditions Temperature 16°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
5. Test date : 19 November ~26 November 2010

Tested By : Peter Cai

Standard Requirement: The emissions from the Low-power radio-frequency devices shall not exceed the
field strength levels specified in the following table and the level of any unwanted emissions shall not exceed
the level of the fundamental emission. The tighter limit applies at the band edges.

Test Result:
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2.4GHz band
Mode: 802.11b
@ 2412MHz @ 3 M eter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.824 9.00 1.07 Vv 5.15 55.00 55.4 74.00 -18.6 Peak
4.824 12.00 | 1.10 h 5.15 55.00 51.8 74.00 -22.2 Peak
4.824 9.00 1.07 v 5.15 55.00 42.6 54.00 -11.4 Ave
4.824 12.00 | 1.10 h 5.15 55.00 40.6 54.00 -13.4 Ave
7.236 5.30 1.12 Vv 7.23 55.00 65.6 74.00 -84 Peak
7.236 6.11 1.15 h 7.23 55.00 63.7 74.00 -10.3 Peak
7.236 5.30 112 \ 7.23 55.00 49.5 54.00 -4.5 Ave
7.236 6.11 1.15 h 7.23 55.00 47.9 54.00 -6.1 Ave
9.648 31.0 1.26 Vv 8.56 55.00 55.1 74.00 -18.9 Peak
9.648 3.0 1.34 h 8.56 55.00 54.3 74.00 -19.7 Peak
9.648 31.0 1.26 \ 8.56 55.00 44.3 54.00 9.7 Ave
9.648 3.0 1.34 h 8.56 55.00 43.2 54.00 -10.8 Ave
Emission was scanned up to 25GHz.
@ 2437MHz @ 3M eter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.874 31.00 1.10 \ 5.16 55.00 56.5 74.00 -17.6 Peak
4.874 25.00 1.00 h 5.16 55.00 53.1 74.00 -20.9 Peak
4.874 31.00 1.10 Vv 5.16 55.00 44.9 54.00 9.1 Ave
4.874 25.00 1.00 h 5.16 55.00 43.6 54.00 -104 Ave
7.311 13.00 1.20 \ 7.31 55.00 68.1 74.00 -5.9 Peak
7.311 4.00 1.03 h 7.31 55.00 66.4 74.00 -7.6 Peak
7.311 13.00 1.20 \ 7.31 55.00 50.5 54.00 -3.5 Ave
7.311 4.00 1.03 h 7.31 55.00 50.1 54.00 -3.9 Ave
9.748 22.0 1.30 Vv 8.66 55.00 57.6 74.00 -16.4 Peak
9.748 7.0 1.00 h 8.66 55.00 56.0 74.00 -18.0 Peak
9.748 22.0 1.30 \ 8.66 55.00 44.3 54.00 9.7 Ave
9.748 7.0 1.00 h 8.66 55.00 45.2 54.00 -8.8 Ave

Emission was scanned up to 25GHz.
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@ 2462MHz @ 3M eter
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.924 15.00 | 1.07 v 5.17 55.00 54.3 74.00 -19.7 Peak
4.924 25.00 | 1.10 h 5.17 55.00 53.1 74.00 -20.9 Peak
4.924 15.00 | 1.07 v 5.17 55.00 44.5 54.00 9.5 Ave
4.924 2500 | 110 h 5.17 55.00 42.6 54.00 -11.4 Ave
7.386 0 1.20 v 7.36 55.00 66.4 74.00 -1.6 Peak
7.386 3.00 1.00 h 7.36 55.00 64.4 74.00 -9.6 Peak
7.386 0 1.20 v 7.36 55.00 48.9 54.00 -5.1 Ave
7.386 3.00 1.00 h 7.36 55.00 48.2 54.00 5.8 Ave
9.848 6.00 1.10 v 8.74 55.00 55.3 74.00 -18.7 Peak
9.848 21.00 | 1.08 h 8.74 55.00 54.8 74.00 -19.2 Peak
9.848 6.00 1.10 v 8.74 55.00 43.3 54.00 -10.7 Ave
9.848 21.00 | 1.08 h 8.74 55.00 45.2 54.00 -8.8 Ave

Emission was scanned up to 25GHz.

Mode: 802.11g

@ 2412MHz @ 3 M eter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.824 9.00 1.07 v 5.15 55.00 54.7 74.00 -19.3 Peak
4.824 12.00 | 1.10 h 5.15 55.00 51.6 74.00 -22.4 Peak
4.824 9.00 1.07 Vv 5.15 55.00 41.4 54.00 -12.6 Ave
4.824 12.00 | 1.10 h 5.15 55.00 40.0 54.00 -14.0 Ave
7.236 5.30 112 \ 7.23 55.00 64.2 74.00 9.8 Peak
7.236 6.11 1.15 h 7.23 55.00 62.8 74.00 -11.2 Peak
7.236 5.30 112 Vv 7.23 55.00 48.1 54.00 -5.9 Ave
7.236 6.11 1.15 h 7.23 55.00 47.4 54.00 -6.6 Ave
9.648 31.0 1.26 Vv 8.56 55.00 54.6 74.00 -19.4 Peak
9.648 3.0 1.34 h 8.56 55.00 53.5 74.00 -20.5 Peak
9.648 31.0 1.26 \ 8.56 55.00 42.8 54.00 -11.2 Ave
9.648 3.0 134 h 8.56 55.00 41.9 54.00 -12.1 Ave

Emission was scanned up to 25GHz.
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@ 2437/MHz @ 3M eter
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.874 31.00 1.10 Vv 5.16 55.00 54.6 74.00 -19.4 Peak
4.874 25.00 1.00 h 5.16 55.00 52.2 74.00 218 Peak
4.874 31.00 1.10 v 5.16 55.00 43.5 54.00 -10.5 Ave
4.874 25.00 1.00 h 5.16 55.00 42.6 54.00 -114 Ave
7.311 13.00 1.20 v 7.31 55.00 64.7 74.00 9.3 Peak
7.311 4.00 1.03 h 7.31 55.00 63.1 74.00 -10.9 Peak
7.311 13.00 1.20 Vv 7.31 55.00 48.2 54.00 -5.8 Ave
7.311 4.00 1.03 h 7.31 55.00 47.6 54.00 -6.4 Ave
9.748 22.0 1.30 v 8.66 55.00 55.1 74.00 -18.9 Peak
9.748 7.0 1.00 h 8.66 55.00 53.2 74.00 -20.8 Peak
9.748 22.0 1.30 Vv 8.66 55.00 41.3 54.00 -12.7 Ave
9.748 7.0 1.00 h 8.66 55.00 43.6 54.00 -10.4 Ave
Emission was scanned up to 25GHz.
@ 2462MHz @ 3M eter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.924 15.00 | 1.07 Vv 5.17 55.00 51.9 74.00 -22.1 Peak
4.924 25.00 | 1.10 h 5.17 55.00 52.8 74.00 -21.2 Peak
4.924 15.00 | 1.07 v 5.17 55.00 45.6 54.00 -8.4 Ave
4.924 2500 | 110 h 5.17 55.00 43.1 54.00 -10.9 Ave
7.386 0 1.20 Vv 7.36 55.00 63.6 74.00 -10.4 Peak
7.386 3.00 1.00 h 7.36 55.00 62.0 74.00 -12.0 Peak
7.386 0 1.20 Vv 7.36 55.00 47.7 54.00 6.3 Ave
7.386 3.00 1.00 h 7.36 55.00 46.4 54.00 -1.6 Ave
9.848 6.00 1.10 v 8.74 55.00 54.3 74.00 -19.7 Peak
9.848 21.00 | 1.08 h 8.74 55.00 52.8 74.00 212 Peak
9.848 6.00 1.10 v 8.74 55.00 41.5 54.00 -125 Ave
9.848 21.00 | 1.08 h 8.74 55.00 43.1 54.00 -10.9 Ave

Emission was scanned up to 25GHz.
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Mode; 802.11n-20MHz

@ 2412MHz @ 3 Meter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments

4.824 9.00 1.07 v 5.15 55.00 54.7 74.00 -19.3 Peak
4.824 12.00 | 1.10 h 5.15 55.00 51.6 74.00 -22.4 Peak
4.824 9.00 1.07 Vv 5.15 55.00 41.4 54.00 -12.6 Ave
4.824 12.00 | 1.10 h 5.15 55.00 40.0 54.00 -14.0 Ave
7.236 5.30 112 v 7.23 55.00 64.2 74.00 9.8 Peak
7.236 6.11 1.15 h 7.23 55.00 62.8 74.00 -11.2 Peak
7.236 5.30 112 Vv 7.23 55.00 48.1 54.00 -5.9 Ave
7.236 6.11 1.15 h 7.23 55.00 47.4 54.00 -6.6 Ave
9.648 31.0 1.26 Vv 8.56 55.00 54.6 74.00 -19.4 Peak
9.648 3.0 1.34 h 8.56 55.00 53.5 74.00 -20.5 Peak
9.648 31.0 1.26 v 8.56 55.00 42.8 54.00 -11.2 Ave
9.648 3.0 134 h 8.56 55.00 41.9 54.00 -12.1 Ave

Emission was scanned up to 25GHz.

@ 2437/MHz @ 3M eter

Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.874 31.00 1.10 v 5.16 55.00 51.6 74.00 224 Peak
4.874 25.00 1.00 h 5.16 55.00 51.3 74.00 -22.7 Peak
4.874 31.00 1.10 Vv 5.16 55.00 44.1 54.00 9.9 Ave
4.874 25.00 1.00 h 5.16 55.00 43.4 54.00 -10.6 Ave
7.311 13.00 1.20 v 7.31 55.00 62.0 74.00 -12.0 Peak
7.311 4.00 1.03 h 7.31 55.00 60.8 74.00 -13.2 Peak
7.311 13.00 1.20 Vv 7.31 55.00 475 54.00 -6.5 Ave
7.311 4.00 1.03 h 7.31 55.00 46.4 54.00 -7.6 Ave
9.748 22.0 1.30 v 8.66 55.00 54.3 74.00 -19.7 Peak
9.748 7.0 1.00 h 8.66 55.00 51.8 74.00 -22.2 Peak
9.748 22.0 1.30 Vv 8.66 55.00 40.6 54.00 -13.4 Ave
9.748 7.0 1.00 h 8.66 55.00 41.7 54.00 -12.3 Ave

Emission was scanned up to 25GHz.
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@ 2462MHz @ 3M eter
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.924 15.00 | 1.07 v 5.17 55.00 51.6 74.00 -22.4 Peak
4.924 25.00 | 1.10 h 5.17 55.00 49.5 74.00 -24.5 Peak
4.924 15.00 | 1.07 v 5.17 55.00 46.3 54.00 -1.7 Ave
4.924 2500 | 110 h 5.17 55.00 44.0 54.00 -10.0 Ave
7.386 0 1.20 v 7.36 55.00 60.6 74.00 -134 Peak
7.386 3.00 1.00 h 7.36 55.00 58.7 74.00 -15.3 Peak
7.386 0 1.20 v 7.36 55.00 46.7 54.00 -7.3 Ave
7.386 3.00 1.00 h 7.36 55.00 46.4 54.00 -7.6 Ave
9.848 6.00 1.10 v 8.74 55.00 534 74.00 -20.6 Peak
9.848 21.00 | 1.08 h 8.74 55.00 51.7 74.00 -22.3 Peak
9.848 6.00 1.10 v 8.74 55.00 42.4 54.00 -11.6 Ave
9.848 21.00 | 1.08 h 8.74 55.00 41.8 54.00 -12.2 Ave

Emission was scanned up to 25GHz.

Mode: 802.11n-40MHz

@ 2422MHz @ 3 M eter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.844 9.00 1.07 v 5.15 55.00 54.7 74.00 -19.3 Peak
4.844 12.00 | 1.10 h 5.15 55.00 51.6 74.00 -22.4 Peak
4.844 9.00 1.07 Vv 5.15 55.00 41.4 54.00 -12.6 Ave
4.844 12.00 | 1.10 h 5.15 55.00 40.0 54.00 -14.0 Ave
7.266 5.30 112 \ 7.23 55.00 64.2 74.00 9.8 Peak
7.266 6.11 1.15 h 7.23 55.00 62.8 74.00 -11.2 Peak
7.266 5.30 112 Vv 7.23 55.00 48.1 54.00 -5.9 Ave
7.266 6.11 1.15 h 7.23 55.00 47.4 54.00 -6.6 Ave
9.688 31.0 1.26 Vv 8.56 55.00 54.6 74.00 -19.4 Peak
9.688 3.0 1.34 h 8.56 55.00 53.5 74.00 -20.5 Peak
9.688 31.0 1.26 \ 8.56 55.00 42.8 54.00 -11.2 Ave
9.688 3.0 134 h 8.56 55.00 41.9 54.00 -12.1 Ave

Emission was scanned up to 25GHz.
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@ 2437/MHz @ 3M eter
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.874 31.00 1.10 Vv 5.16 55.00 51.6 74.00 224 Peak
4.874 25.00 1.00 h 5.16 55.00 51.3 74.00 22.7 Peak
4.874 31.00 1.10 v 5.16 55.00 441 54.00 9.9 Ave
4.874 25.00 1.00 h 5.16 55.00 43.4 54.00 -10.6 Ave
7.311 13.00 1.20 Vv 7.31 55.00 62.0 74.00 -12.0 Peak
7.311 4.00 1.03 h 7.31 55.00 60.8 74.00 -13.2 Peak
7.311 13.00 1.20 v 7.31 55.00 475 54.00 -6.5 Ave
7.311 4.00 1.03 h 7.31 55.00 46.4 54.00 -7.6 Ave
9.748 22.0 1.30 v 8.66 55.00 54.3 74.00 -19.7 Peak
9.748 7.0 1.00 h 8.66 55.00 51.8 74.00 -22.2 Peak
9.748 22.0 1.30 Vv 8.66 55.00 40.6 54.00 -134 Ave
9.748 7.0 1.00 h 8.66 55.00 41.7 54.00 -12.3 Ave
Emission was scanned up to 25GHz.
@ 2452MHz @ 3M eter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
4.904 15.00 | 1.07 Vv 5.17 55.00 51.6 74.00 -22.4 Peak
4.904 2500 | 110 h 5.17 55.00 49.5 74.00 -24.5 Peak
4.904 15.00 | 1.07 Vv 5.17 55.00 46.3 54.00 -1.7 Ave
4.904 25.00 | 1.10 h 5.17 55.00 44.0 54.00 -10.0 Ave
7.356 0 1.20 v 7.36 55.00 60.6 74.00 -134 Peak
7.356 3.00 1.00 h 7.36 55.00 58.7 74.00 -15.3 Peak
7.356 0 1.20 Vv 7.36 55.00 46.7 54.00 -7.3 Ave
7.356 3.00 1.00 h 7.36 55.00 46.4 54.00 -7.6 Ave
9.808 6.00 1.10 v 8.74 55.00 53.4 74.00 -20.6 Peak
9.808 21.00 | 1.08 h 8.74 55.00 517 74.00 -22.3 Peak
9.808 6.00 1.10 v 8.74 55.00 42.4 54.00 -11.6 Ave
9.808 21.00 | 1.08 h 8.74 55.00 41.8 54.00 -12.2 Ave

Emission was scanned up to 25GHz.
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5.8GHz band
Mode: 802.11a
@ 5745MHz @ 3 Meter
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.490 2 1.03 v 10.2 55.00 45.3 74.00 -28.7 Peak
11.490 0 1.06 h 10.2 55.00 46.2 74.00 -27.8 Peak
11.490 2 1.03 v 10.2 55.00 33.6 54.00 -20.4 Ave
11.490 0 1.06 h 10.2 55.00 32.7 54.00 213 Ave
17.235 11 111 Vv 13.3 55.00 42.9 74.00 -31.1 Peak
17.235 3 1.02 h 13.3 55.00 43.8 74.00 -30.2 Peak
17.235 11 111 Vv 13.3 55.00 31.2 54.00 -22.8 Ave
17.235 3 1.02 h 13.3 55.00 32.6 54.00 -21.4 Ave
Emission was scanned up to 40GHz.
@ 5785MHz @ 3M eter
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.570 3 1.01 v 10.2 55.00 43.0 74.00 -31.0 Peak
11.570 5 1.05 h 10.2 55.00 42.2 74.00 -31.8 Peak
11.570 3 1.01 v 10.2 55.00 333 54.00 -20.7 Ave
11.570 5 1.05 h 10.2 55.00 335 54.00 -20.5 Ave
17.355 0 1.06 v 134 55.00 41.6 74.00 -32.4 Peak
17.355 9 1.12 h 134 55.00 40.8 74.00 -33.2 Peak
17.355 0 1.06 v 13.4 55.00 30.2 54.00 -23.8 Ave
17.355 9 112 h 13.4 55.00 315 54.00 -22.5 Ave
Emission was scanned up to 40GHz.
@ 5825MHz @ 3M eter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.650 15 1.03 v 10.3 55.00 39.2 74.00 -34.8 Peak
11.650 3 1.22 h 10.3 55.00 39.9 74.00 -34.1 Peak
11.650 15 1.03 v 10.3 55.00 312 54.00 -22.8 Ave
11.650 3 1.22 h 10.3 55.00 32.1 54.00 -21.9 Ave
17.475 0 1.10 v 134 55.00 38.4 74.00 -35.6 Peak
17.475 2 1.09 h 134 55.00 38.0 74.00 -36.0 Peak
17.475 0 1.10 Vv 134 55.00 30.6 54.00 -23.4 Ave
17.475 2 1.09 h 134 55.00 317 54.00 -22.3 Ave

Emission was scanned up to 40GHz.
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Mode; 802.11n-20MHz

@ 5745MHz @ 3 Meter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.490 2 1.03 v 10.2 55.00 45.3 74.00 -28.7 Peak
11.490 0 1.06 h 10.2 55.00 46.2 74.00 -27.8 Peak
11.490 2 1.03 v 10.2 55.00 33.6 54.00 -20.4 Ave
11.490 0 1.06 h 10.2 55.00 32.7 54.00 -21.3 Ave
17.235 11 111 Vv 13.3 55.00 42.9 74.00 -31.1 Peak
17.235 3 1.02 h 13.3 55.00 43.8 74.00 -30.2 Peak
17.235 11 111 Vv 13.3 55.00 31.2 54.00 -22.8 Ave
17.235 3 1.02 h 13.3 55.00 32.6 54.00 -21.4 Ave
Emission was scanned up to 40GHz.
@ 5785MHz @ 3M eter
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.570 3 1.01 v 10.2 55.00 43.0 74.00 -31.0 Peak
11.570 5 1.05 h 10.2 55.00 42.2 74.00 -31.8 Peak
11.570 3 1.01 v 10.2 55.00 333 54.00 -20.7 Ave
11.570 5 1.05 h 10.2 55.00 335 54.00 -20.5 Ave
17.355 0 1.06 Vv 13.4 55.00 41.6 74.00 -324 Peak
17.355 9 112 h 134 55.00 40.8 74.00 -33.2 Peak
17.355 0 1.06 v 134 55.00 30.2 54.00 -23.8 Ave
17.355 9 112 h 13.4 55.00 315 54.00 -22.5 Ave
Emission was scanned up to 40GHz.
@ 5825MHz @ 3M eter
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.650 15 1.03 v 10.3 55.00 39.2 74.00 -34.8 Peak
11.650 3 1.22 h 10.3 55.00 39.9 74.00 -34.1 Peak
11.650 15 1.03 v 10.3 55.00 312 54.00 -22.8 Ave
11.650 3 1.22 h 10.3 55.00 32.1 54.00 -21.9 Ave
17.475 0 1.10 v 134 55.00 38.4 74.00 -35.6 Peak
17.475 2 1.09 h 134 55.00 38.0 74.00 -36.0 Peak
17.475 0 1.10 v 134 55.00 30.6 54.00 -234 Ave
17.475 2 1.09 h 134 55.00 317 54.00 -22.3 Ave

Emission was scanned up to 40GHz.
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Mode: 802.11n-40M Hz

@ 5755MHz @ 3 Meter
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.510 2 1.03 v 10.2 55.00 45.3 74.00 -28.7 Peak
11.510 0 1.06 h 10.2 55.00 46.2 74.00 -27.8 Peak
11.510 2 1.03 v 10.2 55.00 33.6 54.00 -204 Ave
11.510 0 1.06 h 10.2 55.00 32.7 54.00 -21.3 Ave
17.265 1 111 Vv 13.3 55.00 42.9 74.00 -31.1 Peak
17.265 3 1.02 h 13.3 55.00 43.8 74.00 -30.2 Peak
17.265 11 111 Vv 13.3 55.00 31.2 54.00 -22.8 Ave
17.265 3 1.02 h 13.3 55.00 32.6 54.00 214 Ave
Emission was scanned up to 40GHz.
@ 5785MHz @ 3M eter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.570 3 1.01 v 10.2 55.00 43.0 74.00 -31.0 Peak
11.570 5 1.05 h 10.2 55.00 42.2 74.00 -31.8 Peak
11.570 3 1.01 v 10.2 55.00 333 54.00 -20.7 Ave
11.570 5 1.05 h 10.2 55.00 335 54.00 -20.5 Ave
17.355 0 1.06 v 134 55.00 41.6 74.00 -32.4 Peak
17.355 9 1.12 h 134 55.00 40.8 74.00 -33.2 Peak
17.355 0 1.06 v 13.4 55.00 30.2 54.00 -23.8 Ave
17.355 9 112 h 13.4 55.00 315 54.00 -22.5 Ave
Emission was scanned up to 40GHz.
@ 5815MHz @ 3M eter
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
11.630 15 1.03 v 10.3 55.00 39.2 74.00 -34.8 Peak
11.630 3 1.22 h 10.3 55.00 39.9 74.00 -34.1 Peak
11.630 15 1.03 v 10.3 55.00 31.2 54.00 -22.8 Ave
11.630 3 1.22 h 10.3 55.00 32.1 54.00 -21.9 Ave
17.445 0 1.10 v 134 55.00 384 74.00 -35.6 Peak
17.445 2 1.09 h 134 55.00 38.0 74.00 -36.0 Peak
17.445 0 1.10 Vv 134 55.00 30.6 54.00 -23.4 Ave
17.445 2 1.09 h 134 55.00 317 54.00 -22.3 Ave

Emission was scanned up to 40GHz.
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Band Edge
2.4GHz band
Mode: 802.11b
Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
2.400 2 1.06 v 5.15 55.00 60.3 74.00 -13.7 Peak
2.4835 5 1.18 h 5.15 55.00 57.6 74.00 -16.4 Peak
2.400 2 1.06 v 5.15 55.00 49.2 54.00 -4.8 Ave
2.4835 5 1.18 h 5.15 55.00 47.9 54.00 -6.1 Ave

Mode: 802.11g

Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209

GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
2.400 0 1.03 v 5.15 55.00 58.2 74.00 -15.8 Peak
2.4835 11 1.20 h 5.15 55.00 56.9 74.00 -17.1 Peak
2.400 0 1.03 Vv 5.15 55.00 48.6 54.00 -5.4 Ave
2.4835 11 1.20 h 5.15 55.00 47.3 54.00 -6.7 Ave

Mode: 802.11n-20MHz

Frequency | Direction | Height | Polar | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209

GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
2.400 5 1.08 v 5.15 55.00 56.8 74.00 -17.2 Peak
2.4835 16 111 h 5.15 55.00 55.9 74.00 -18.1 Peak
2.400 5 1.08 v 5.15 55.00 48.7 54.00 -5.3 Ave
2.4835 16 111 h 5.15 55.00 48.6 54.00 -5.4 Ave

Mode: 802.11n-40M Hz

Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209

GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
2.400 5 1.08 v 5.15 55.00 56.8 74.00 -17.2 Peak
2.4835 16 111 h 5.15 55.00 55.9 74.00 -18.1 Peak
2.400 5 1.08 Vv 5.15 55.00 48.7 54.00 -5.3 Ave
2.4835 16 111 h 5.15 55.00 48.6 54.00 -5.4 Ave
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5.8GHz band
Mode: 802.11a
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
5.725 2 1.06 v 5.15 55.00 60.3 74.00 -13.7 Peak
5.850 5 1.18 h 5.15 55.00 57.6 74.00 -16.4 Peak
5.725 2 1.06 Vv 5.15 55.00 49.2 54.00 -4.8 Ave
5.850 5 1.18 h 5.15 55.00 47.9 54.00 -6.1 Ave
Mode: 802.11n-20MHz
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
5.725 5 1.08 v 5.15 55.00 56.8 74.00 -17.2 Peak
5.850 16 111 h 5.15 55.00 55.9 74.00 -18.1 Peak
5.725 5 1.08 Vv 5.15 55.00 48.7 54.00 -5.3 Ave
5.850 16 111 h 5.15 55.00 48.6 54.00 -5.4 Ave
Mode: 802.11n-40MHz
Frequency | Direction | Height | Polar | Cableloss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
5.725 5 1.08 Vv 5.15 55.00 56.8 74.00 -17.2 Peak
5.850 16 111 h 5.15 55.00 55.9 74.00 -18.1 Peak
5.725 5 1.08 v 5.15 55.00 48.7 54.00 -5.3 Ave
5.850 16 111 h 5.15 55.00 48.6 54.00 -5.4 Ave
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES |

Instrument Manufacturer Model CAL Due Date
Spectrum Analyzer HP 8564 E 2011.05.25
EMI Receiver Rohde & Schwarz ESPI 3 2011.05.25
(3OG$PSSHZ) Sunol Sciences JB1 2011.10.04
Horn Antenna
(1~18GHz) A-INFOMW JXTXLB-10180 2011.06.24
Horn Antenna ETS-Lindgren 3115 2011.06.24
(1~18GHz)
Pre-Amplifier(0.01 ~ HP 8447F 2011.05.25
1.3GHz)
Pre-Amplifier(0.1 ~ MITEQ AMF-7D-00101800-30- 2011.05.25
18GHz) 10P
Horn Antenna Com Power AH-840 2011.05.21
(18~40GHz)
Microwave Pre-Amp Com Power PA-840 2011.05.21
(18~40GHz)
LISN Com-Power LI 115 2011.05.25
LISN Com-Power L1115 2011.05.25
LIMITER Com-Power LIT-153 2011.05.25
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| Annex A.ii.  CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard
on top of a 1.5m x 1m x 0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q/50uH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4. All other supporting equipments were powered separately from another main supply.

Test Method

The EUT was switched on and allowed to warm up to its normal operating condition.

A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required
frequency range using an EMI test receiver.

High peaks, relative to the limit line, were then selected.
The EMI test receiver was then tuned to the selected frequencies and the necessary measurements
made with a receiver bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements

were made; while for CISPR/EN tests, both Quasi-peak and Average measurements were made.

Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Sample Calculation Example

At 20 MHz limit = 250 pV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A.iii __RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 10t Harmonic , was done in order to minimise radiated emissions testing
time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.

2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.

3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment

boundary.

Ant. Tower 1-4m
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3m
EUT& < , /
Support Units
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range

from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum
analyzer. Vary the antenna position again and record the highest value as a final reading.

5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:;

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note :
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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| Annex B.i.

Photograph 1: EUT External Photo

Front View of EUT

Rear View of EUT
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Top View of EUT

Bottom View of EUT
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Left View of EUT

Right View of EUT




SIEMIC, INC.

Title: RF Test Report for Wireless 'N' Networking AdapterTM For Xbox 360
Model: AS159

To:  FCC 15.247:2010

Serial#: 1005020-FCC 15.247
Issue Date: 26 November 2010

Page: 123 of 141
Www.siemic.com.cn

Photograph 2: EUT Internal Photo
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Front View of Mainboard PCB

R View of Mainboard PCB
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Annex B.iii.

Photograph 3: Test Setup Photo

Conducted Emission Test Setup Front View

Conducted Emission Test Setup Side View




SIEMIC, INC.

Title: RF Test Report for Wireless 'N' Networking AdapterTM For Xbox 360

Serial#: 1005020-FCC 15.247
Model: AS159

Issue Date: 26 November 2010
To:  FCC15.247:2010 Page: 125 of 141
Www.siemic.com.cn

Radiated Emission Test Setup Front View below 1GHz
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Radiated Emission Test Setup Front View above 1GHz
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EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description .
(Including Brand Name) Model & Serial Number

Cable Description
(List Length, Type & Purpose)

MS2288 & LXWHF02013951C3CA92200

Gateway Laptop

N/A
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Block Configuration Diagram for Radiated Emission

Wooden table, 80cm above
<4—  ground plane

Notebook

EUT

3 meter

Receiving Antenna
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Block Configuration Diagram for Conducted Emission

120V @ 60Hz,
Power Input

LISN
120V 60Hz

EUT Notebook

<«—\Wooden table, 80cm above
ground plane
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| Annex C.ii.  EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions The EUT was continuously transmitting to stimulate the worst case.
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Please see attachment
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SIEMIC ACCREDITATION DETAILS:

LABORATORY RECOGNITION

L stEmic, inc.

Presented To:

SIEMIC (NANJING) INFOTECH CO. LTD.
Nanjing Laboratories

2-1 Longcang Avenue, Yuhua Economic Development Zone
Manjing, Jiangsu Province, People's Republic of China

This is to certify that SIEMIC Nanjing Laboratories has |
been assessed per ISO 17025 and listed as k

SIEMIC Recognized Laboratory for acceptance of Test |j
Reports for TCB Certifications for -

the following scopes:

FCC Unlicensed Scope Al, A2, A3, Ad
FCC Licensed Scope Bi, B2, B3

Leslie Bai
Director of Certification

This certificate of recognition is valid through December 31, 2010

2206 Ringwood Avanue, San Jose, Calfarmia 95131 LS
a [, | -a ﬁh i 0 by TH
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FEDERAL COMMUNICATIONS COMMISSION
Laboratory Divizion
T435 Oakdand Afills Road
Columbia, D 21046

Apnl 25, 2008
Fegzismation Number: 236912

SIEMIC Manjing {China) Laboratories

2-1 Longeang Avenne,

Yuhaa Ecencmic and Technology Development Park,
Wanjing, 210038

China

Artenfion Lzslie Bad

Ba: Measurement facility locared at 1-1 Longoacz Avenes, Manjing, China
Anechedc chamber (3 meters) and 3810 meter DATS
Cate of Listing: April 25, 2008

Diear Sir or Madam

Yo raquest for regismation of the subject measurament f2cility has basn raviawed and fourd to be in compliance
with the requirements of Section 2948 of the FCC niles. The informaiion has, therafors, besn placed on fie and the
name of your organtzatton added o the list of facilites whose measursment data will be accepied in conjunciion
with applications for Cenification under Pams 15 or 18 of the Commizsion's Pules, Please note that the fls must be

updated for any chaczes made to the faciliny and the rezismation wst be renewed 2t least every three years.

Meazsurement facilitias that have mdicated that they are availabls to the public to perform measurement sarvices on
2 fee basis may be foumd on the FOC webaite noww foe sov vndsr E-Filing, OET Equipment Anthorizatian
Electropic Filing, Test Fimas.

Simcerely,

Eatie Hawlkins
Elaconics Enginsar
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February 19, 2002 QOUR FILE: 46405-4842
Submizsion Mo: 131645

STEAIC NANJING (CHINA) LABORATORIES
2-1 Longcang Avenue

Yuhua Economiz & Technology Dev. Park

MNamyms

China
Awcenrion: Leshs Ba
Drear Sinhadame:

The Burean bas recerved your applicanon for the regismation of a 3m' I 0m zltemanve test site. Be advised that
the infonmarion recerved was safisfactory fo Indusoy Capada. The fellowing oumber(s) 1s now associated 1o
the siteis) for which registrafion / revewal was songht { 4842B-1 ). Pleasze reference the approprnizte site
munber in the body of test repons containing measurements parformed o the site. In additon, pleass kesp
for vour racords the following inforoaton;

- Your pritnary code ts; 45323
- The compapy number assoctaed to the sieds) locared at the above addrass is: 48428

Furthermors to obiain o repew a unique site muober, the applicant shall demonsware thar the site has been
accradited to ANSTCE3.4-2003 or later. A scope of accreditation indicaring the scereditation by 3 recoznized
accraditation body to AINSICE3.4-2003 shall be accepted Plesse indicate in a leter the pravious assigoed site
mupnher i applicabla and ths oype of site (exztople: 3 merer CGATE or 3 metar chamber). If the tess facility iz
oot accredited to AISI Cé3.4-2003 or lawr, the test facilizy shall submout test dam demonstraonmg full
compiance with the AMNET standard. The Bureau will evalazate the filing to detemmune if recoznition shall be
srantad.

The fragquercy for re-validanon of the test sita and the information that is raquired to be filed or retained by
the resung parry shall comply with the requirsments establishad by the accrediting crzanizaton However, in
all cases, test site re-validamon skall ocour on sw oterval wot 1o exceed fwe years. There is no fee or form
zzsociztad with am OATS filing QATS mbmussions are ancovraged to be submdmed elacmondcally to the
Buresn using the following UFEL;

hitip:/sirategis ic gc.ca‘epic/inernet inceb-bhst nsfen'd_ 0052 himi

If you kave sy guestions. you may contact the Buresu by e-moail ar cemification noemuiidc.zc ca Please
reference our file and subrmission munber abore for zll correspondence.

Tours sincerely,

VY

Tuakisa Divickne

For, Wirelem: Laboraly Manager
CartifEcacizs and Enrivessing Sarsas
A0 Carling Ave, Bahling 94

PO Box | 1590, Swlbon “H™

Dinawa, Cetasty 5035 533

FEinail: pobi lovisdens@e ge o

Tel. . {653 302681

Fan e (613} 590-4752
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a . 3 UNITED STATES DEPARTMENT OF COMMERCE
I -"'! Notional inetitute of Btandards und Tochnology

Caprrarwiapg. Reameang S0ETC

Wiaw 5. 2004

M. Lesbie Bal

SIEMIC Leshoratones
220 Ringwoad Avenue
San Jowe, CA B3131

Thromr M. B

| am pléased to inform you thet voor labormtory hak been recognired by the Chinese Tuped's
Buresil of Standurds, Metrology, q:|n!_|:|:|.'|.r:|:'.!'.|||| (SN wder the Asia Poacibe Eoonomde
Coopetion (APECY Mutm| Reeopnition Armigemon! (MRA) Your inboratory is mw
desgmated 0 gt ma a Conlormilly, Assossment Body (CAB) mader Appendiz B, Phass |
Procedores, of the APEC Tel MEA. You may subumii test dita to BSMI to verify thal ihe
equipmment in b fmporied inta Chinese Tatpel wtlifies the spplicalibe requiirements. The
dhesignation of vour oogardedion will remiin i frce as lotg & i acerodiiation for the
desigmitod seope rermaing vilid umd campty with the designntion requirements. The feninem
desigrmibom (nformnaiion e as (ol

AEMI numibes: SEI-IM-E-11300 (Wlust be wpplied 1o the tos roporiy)
115 demification Moz USO80

Scope ol Desdymation (R R

Authiorizod sirnuton M, Leslio Thn

The names of all necognized CABs Wil he poated on the NIST wobane at tp/Mems.govimm.
[ wivn harve mny qnestiores, plesse conluet Me. Dhillan o 2 -075-353) We appreciae you

contiived literesl in our nfemational confirmin: aessssment sl vities

Sincerely,

/4 | o o loan
A ﬂ-'l:-""‘rﬂ.} - . e

Diavid F, Aldermus
Group Leuder, Siandurnds Coordhmanion und €onfomuity Liroop

s Jogmdar Dililion

NIST
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March 16, 2009

Mr, LeslieBai

SIEMIC, Ine,

2206 Ringwood Avenue
Han Jose, CA 951310

Dear Mr. Bai:

MNIST is pleased to inform you that your laboratory has been recognized by the National
Communications Commission (NCC) for the requested soope expansion under the Asta Pacific
Economic Covperution for Telecommunications Equipment Mutual Recognition

(APEC Tel MRA). Your laboratory i designated 1o mel as a Conformity Assessment Body (CAR)
under Appendix B, Phase | Procedures, of the APEC Tel MRA. The pertinert information about
your laboratory”s desigmation is as [ollows:

CAB Name: SIEMIC, lne,

Physical Location: 2206 Ringwood Avenue, San Jose, CA 93131

Identification No.:  US01&0

Currem Scope: LPOO0E, PETHNOT, ADSLOL, 120002, 156100 and CHE 14336

Additional Scope: PLMNOT

You may submit test data W NOC 1o verify that the equipment to be imported into Ching satisfies the
applicable requirements. The designation ol your organization will remuain in force ae long & ity
accroditstion for the designated scope remains valid and comply with the designation roquinements,

Recognized CABs ane listed on the NIST website st hitpoits, nist. gow/mra. 1f you have any questions
please contact Ramona Saar at (301) 975-5521 or mmona. saari@nist govy,

Sincerely,
%
o Z et
David F. Alderman
Croup Leader, Standards Coordination and Coaformity Group
Standards Services [Nvision

Enclosure

cg: Ramona Saar

NISTr
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Valentin v Ivero

S
)
i 4

Manco [HF @ T8 42 oclubre e 20083

LESLIE Bal

MREECTOR OF CERTFICATION
SIEMIC LABORATORIES, INC
ACCESEMG SLOEAL MARKETS
FREEBENTE

Er momiBsissEis B sy Begarea de fecha 5 de seplieeniing dal &% =n cumse. B comeaa
e Ethemos muy  iNEgsedaes  pn S omniencidn de Ammnar o un AcuRicks e
Raconoomeania Muluo, pars o coal adjuma & el a5l srvoabarn & Aounido e
Hioma rgles f oipa™y prefennco ce foa cunles = (oo SAe reeSaia ¥ 8n su cEen
camegila, para gue sl aeha o aciendo  goder fSrmada pera maedano pon e
s aisclay Moo e peen 50 visio bueno y asi poder ejerosr dickn scperdn

Anmpnch s escila pala Mescionans gos nuesko. nismedano gesin Bend ia
B Inafed g M=o 5 & de O ampress que hig Golaborsss dursr= mucho
besmipa con noaalics & 0 epconndo a |n evaloacion de e conformidad y Que Susais
TOF HTplin =kperenci en @ ogesoria de la carsficasidn e mplereanhd o Monmas
CfiniEiss Moecanas de proetoshs an Alawi

Bl OR=cD e esEad Evah30s in oordisl sslule ¥ espersnida sus cormenianos ol
Acusrdo que nEs oouns

Al ngyeee Illlll

co del Labomatorio de
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3 ] " C URAZ Vel &30
OF TA :‘f’ﬁf “:'i"“!”uv_nu. v :'"i E.!:i ©(KS2) 2838 S04
- - DEw : -

TMETR e ENDY 20 July 2005

Wir. Leslic Hal

Inrector of Cemification,
SIEMIC Labomiorme
X206 Ringwood Avesee
Bain Jose, Califormm Y5131
LSA

Dhsir My, Bad,

Application of Recognised Teating Apency (RTA}

Refemng your submission of 28 Jurme 2002 in rolation to the spplication of
RTA, | amr pleased 1o Inform yua thit OFTA has appelivied SIEMIC Labovifories
(STEMIC) a5 a Kecopnieed Testing Agency (RTA) :

Plesge pote that, undor the Hong Kong Telecommumentions Equipment
Evnlustion and Certification (HKTEC) Scheme, SIEEMIC b sullwmzed o condici
evaluation ity on telecommunicatinns equipment  agaima the following HEKTA
specifcations :

1000, 1002, 1001, 1006, 1007, 1008

1000, 1015, 10]8

1022, 1026, 1027, 1029

{000, 1034, 1032, 1033, 1034, 1035, 10349
PO, A2 1043, 1045, 1047, 1048

2000

Yo are roquested to refer to ond eomply with the code of practice and
puidhchines for ATA s given in tha Information Mote OFTA 1 411 *Recogrisod Teaing
Agency {HTAY for Condocting Evaluation Test of Telooommumcsdions Bguipment®,
which cail be downloaded fromm OFTA'S hamepage i
bttt oflpov bk toc mformslsm-notes. itml.

If yow b mony queries, pleme do not hevitaie to contsct me

Yours sincerely,
i
(K K Sin}
for Dhrector-Cleneral
ol “Telecommmumications

Office of thit Tesoomemasiboatioas Autbvo iy hiip: i herwwofta.gov. bk
IHF Wu Ghung Houss 213 Queen’s Road East Wan Chal  Hong Kong
REEAR

SARTREHN I HRS AN & T
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December 8, 2008

Mr. Leslie Ba

SIEMIC, Ine,

2206 Ringwood Avenug
San Jose, CA 93131

Drear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutuel Recognition Arrangement (APEC Tel MRA), Your
laboratory is now designated to aet as a Conformity Assessment Body (CAB) under Appendix B,
Phase | Procedures, of the APEC Tel MRA. The pertinent information about your laboratory’s
designation 15 as follows:

CADB MName: SIEMIC, Ing

Physical Location: 2206 Ringweod Avenue, San Jose, Califonia 95131 USA

Identification Mo.:  US0160

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
LOZ7, 102%, 1030, 1031, 1032, 1033, 1054, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Teleeom: HETA 2011, 2012, 2013, 2014, 2017, 2018, 2022, 2024, 2024,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You miy submit test data to OFTA to verify that the equipment to be un_pu}ned into Hong Kong
satisfies the applicable requirements. The designation of your erganization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements.

Recognized CABs are listed on the NIST wehsite ar linp:/is.nist gov/mra. lf:.-ﬂu have any
guestions please contact Ramona Saar at (301 975-5521 or ramona, saarilnistgay.

Sincerely,

o =

David F. Alderman
Giroup Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

o Remons Saar
NIST
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NATA

AV 4

Laslia fai

SIEMIC, Inc.

2008 Ringeeood Ao Movamber £, 2000
San Jose, CA G513

Under Austalian zovernment legislanon, the Australian Compmmmeations and Media Authonty
(ACKAY has deternmined the Matonal Association of Testing Awthorities, Australia (WATA) 2=
an accreditation body a5 per Sectton 4090 1) of the Telecommuntcations Act 1997 (Cth). Pursuant
to Section 40902 of the Telecommmmications Act 1997 (Cth), [ am pleased 1o advise that vour
laboratory hzs been determmmed as a Recognised Testing Authority (RTA)L

This deternunation has been mads on the basis of vour acereditanion b AL A acereditation no.
274201 and the Muteal Recomution Azreement berween WATA and AT A Ti 15 effectve from
11 Tuly 2008, RTA statis appliss only to the following standards and 1 contmgent upon their
contimmed melusion m vour laberatory's scope of accreditation,

ASACTE 5002, AS'ACTF 5003, AS/ACTF 5004,
AS/ACTFE 5006, AS/ACTFE 5016, AS/ACIF 5031,
ASACTE 5035, ASACTF 5041 and

AS/ACTFE 5043.2

Az an BTA, vour laboratory has the following oblizations:

1. the laboratory shall continue to meet all of the aecreditation criteria of AXLA:

2. the authonsed representative of the laboratory shall nosify WATA of chanzes to the staff or
operations of the laboratory which would affect the perfommance of the tests for which the
laboratory has been detennmed;

3. complianes of agquipment shall be reported on test raports bearing the AT A logo/endorsement.

Crzrent mfcemation on the Austalian Commomocations and Media Authorty and rezulatory
requirements for telecommunications products withm Australia can be obtained from the
ACMA s wab-site at “hipe wwow. acma. sov.an . Puather infoomeation about WATA may be

gamed by visiting “hifp:wnerer nats asn.an”
Fleasze note that AS/ACTE 5040 and New Zealand standards do not form part of the RTA scheme.

Your RTA listing will appear on the WMATA webzite sheatly

Kind Fagards

Chris MNeorton,

Sentor Scientific Officer

Measuramen: Sclence and Technology

Mational Association of Testing Awthorities (WATA)
71-73 Flemington Eoad

Marth Melboume Vie 3031

Anstraha

Ph: +51 39329 1633 Fx- —61 39326 5148

E-Mail: Chnstopher Norfon/@'nata.azn au
Internet: www.nata.asnan




